
CONTENTS

i

World Health Organization
Geneva

1997

Guidelines for
drinking-water quality

SECOND EDITION

Volume 3
Surveillance and control
of community supplies



GUIDELINES FOR DRINKING-WATER QUALITY

ii

WHO Library Cataloguing in Publication Data

Guidelines for drinking-water quality.—2nd ed.

Contents: v. 3. Surveillance and control of community supplies
1. Drinking water – standards 2. Data collection – methods 3. Guidelines 4. Developing
countries I. Title: Surveillance and control of community supplies
ISBN 92 4 154503 8 (v. 3) (NLM Classification: WA 657)

The World Health Organization welcomes requests for permission to reproduce or translate its publica-
tions, in part or in full. Applications and enquiries should be addressed to the Office of Publications, World
[...]
hours after the salt was introduced at the inlet. A minimum retention time of
2 hours is essential for most types of water if removal efficiencies of greater
than 50% are to be achieved.

A by-pass pipe around the sedimenter is essential to ensure continuity of flow
during maintenance.

6.6.4 Prefiltration

In small treatment plants where the suspended solids content and turbidity of the
source water are continuously or periodically high, prefiltration with gravel or
other coarse material before sand filtration is an effective means of preventing the
rapid blocking of the sand filters. A typical prefilter consists of a tank divided into
several compartments filled sequentially with material of sizes ranging from very
coarse, e.g. 50-mm pebbles, in the upstream compartment to fine, e.g. gravel 6–
10 mm in diameter, in the downstream compartment. Raw water is passed
vertically or horizontally through the different compartments and is then col-
lected in an outlet chamber. If vertical flow is chosen, either upflow or downflow
is possible, but upflow filters are easier to clean and thus more likely to operate
effectively.

Typical filtration rates for three-stage gravel prefilters are in the range
0.5–1m3/m2 per hour. The lower loading is appropriate for raw waters of periodi-
cally high turbidity (in excess of 80 NTU). In well operated prefilters, suspended
solids, turbidity, and microbiological contamination can be significantly reduced.
Prefilters require a “running-in” or ripening period, which may be of several
months’ duration for raw waters with low nutrient levels, before they reach peak
operating efficiency. Care should be taken to cover the chambers or to keep water
levels below the top of the gravel fill; this not only prevents birds and other
animals from being attracted to the installation and fouling the prefilter, but also
prevents algal growth.

In vertical upflow or downflow prefilters, periodic cleaning can be carried
out by means of a high-capacity drain assembly that can be opened to allow a
full filter to discharge rapidly to a waste channel. Horizontal-flow prefilters may
also be cleaned in the same manner but this is less effective and the filters
must periodically be emptied of gravel for cleaning; such prefilters are less
cost-effective.

Prefilters will produce significant improvements in water quality when cor-
rectly designed and operated. They are particularly useful for small surface
supplies when slow sand filters are overloaded with silt, and they can be managed
by community caretakers if adequate support is provided by the water-supply
agency. During a sanitary inspection of a prefilter the following are the principal
points that should be checked:



6. TECHNICAL INTERVENTIONS

105

• Is the turbidity of the water leaving the prefilter less than 60 NTU?
• Is the flow rate of water through the filter medium controlled and appropri-

ate for local conditions (e.g. in the range 0.5–1m3/m2 per hour)?
• Is the effectiveness of turbidity removal by the prefilter in the range 70–90%

when turbidity is greater than 100 NTU?
• Is the prefilter routinely cleaned?
• Is the cleaning effective? (This may be checked by taking a sample of gravel

and estimating the amount of silt present by sieve analysis.)
• Are the filter and filtrate protected from recontamination by animals and

birds?

A vertical upflow gravel prefilter is shown in Fig. 6.10.

6.6.5 Slow sand filtration

Slow sand filtration improves the physical, chemical, and microbiological quality
of water; it is reliable and inexpensive, and is therefore particularly useful in
small-community water supplies.

Slow sand filters consist of a bed of sand overlying a gravel support layer and
an underdrainage system. The depth of the sand filter bed is typically in the range
0.5–1.2m, varying as the sand is skimmed off from time to time to prevent
blocking on the upper surface. A sand bed depth of 0.5m should be considered
the absolute minimum to ensure adequate treatment. When a bed has been
skimmed down to this depth it should be reconstructed using clean sand. The
sand skimmed from the top of the bed is generally used again after it has been
washed. The sand filter bed is submerged beneath supernatant (influent water) to
a depth of approximately 0.6–1.5m. Where possible, slow sand filters should be
covered for protection from sunlight, which can promote the growth of algae.
Covers can also reduce the risk of fouling by birds and animals and (in cold
climates) of freezing.

Slow sand filters are generally operated with filtration rates in the range 0.1–
0.3m3/m2 per hour and require a much larger area than a rapid gravity filter of
similar capacity. Filter sand should have a medium to coarse grading; sands
containing appreciable amounts of fine particles will be quickly blocked by
suspended solids in the influent flow. It is generally necessary to wash sand before
using it in a slow sand filter.

The most significant feature of slow sand filtration is that the purification of
the influent is effected by microbiological means. A thin, slimy mat, known as the
schmutzdecke or filter skin, forms on the upper surface of the filter bed; this is
largely organic in character and biologically extremely active. Microorganisms in
the influent water are trapped and digested in the schmutzdecke, and are thus
significantly reduced in number. Water percolating downwards passes through a
biologically active zone of depth approximately 0.3–0.4m. Fine particles are
trapped on the sand grains, where microorganisms consume organic material,



GUIDELINES FOR DRINKING-WATER QUALITY

106

F
ig

. 
6.

10
V

er
tic

al
 u

pfl
ow

 g
ra

ve
l p

re
fil

te
r



6. TECHNICAL INTERVENTIONS

107

including pathogens in the influent and one another (predation). The overall
effect is a substantial reduction in the number of indicator bacteria and patho-
genic microorganisms in the water. In a well operated filter, the efficiency of
pathogen removal may exceed 99%. The efficiency of slow sand filtration may be
appreciably reduced at water temperatures below 6°C.

After a slow sand filter is cleaned, it takes some time before the schmutzdecke
is reestablished; with high-nutrient influent it may be a few days, but this may
extend to a few weeks if the nutrient content is low. During this time, water
should be allowed to flow through the filter, but it should not—ideally—be
supplied to consumers. Where possible, two slow sand filters should be con-
structed, so that one can continue to operate while the other is being cleaned.

Slow sand filters should be operated at a constant flow rate and must never
be allowed to dry out during a filtration run. Raw-water turbidity should not
exceed 60 NTU for more than a few hours, since this leads to rapid blockage
and consequent inefficiency in operation. Thus the efficient functioning of slow
sand filters often depends on the filters being protected from high raw-water
turbidities, e.g. by means of prefilters.

A typical slow sand filter design is shown in Fig. 6.11. The level of the
water outlet from the filter is higher than that of the sand bed in order to
avoid accidental drying of the bed due, for example, to an interruption in the
source flow. Drying of the bed will rapidly kill the organisms responsible for
purification.

Sanitary inspection of slow sand filters should check the following principal
points:

• Is the turbidity of the filtered water less than 5 NTU?
• Is the flow rate of the water through the sand filter in the range 0.1–0.3

m3/m2 per hour and is it constant?
• Is the turbidity of the water entering the slow sand filter consistently less than

60 NTU?
• Is the slow sand filter skimmed when necessary?
• Is the depth of the sand in the filter bed greater than 0.5m?
• Is the skimmed sand washed and stored in a sand store?
• Is a minimum head device installed and does it prevent drying of the bed if

the source flow is interrupted?

6.6.6 Coagulation, flocculation, and sedimentation

Fine suspended particles may be removed from water by dosing with chemicals
that cause formation of an absorbent, bulky precipitate. These chemicals are
known as coagulants and react with suspended particles to produce settleable
flocs. Most coagulants are salts of iron or aluminium, e.g. aluminium sulfate
(alum) and ferric chloride. The nature of the floc depends mainly on the charac-
teristics of the raw water, the type of coagulant employed, and the dosing rate.
Rapid mixing is essential as soon as the coagulants are added to the water. After



GUIDELINES FOR DRINKING-WATER QUALITY

108

mixing, microflocs start to form which, following a suitable period in a floc-
culator, aggregate into settleable and filterable macroflocs. These are removed by
secondary sedimentation in a clarifier, by filtration or by a combination of both
processes in series. The heavier the precipitate or floc, the quicker will be its rate
of settlement.

Coagulants are generally added downstream of any pretreatment such as
screening or prefiltration that is designed to remove larger particles from the
source water. This then allows the coagulant to act more efficiently on the finer
particles.

The coagulation, mixing, and flocculation tank generally takes the form of a
rectangular basin, the water flowing horizontally from one end of the tank to the
other. Floc settles in the lower levels of the tank, and a high-level outlet or weir
takes off the clear water (Fig. 6.12). Removal of the floc from the lower levels of
the tank may be effected by means of drains. Some clarifiers are constructed in the
form of an inverted pyramid, the water entering at the base and flowing upwards

Fig. 6.11 Slow sand filter



6. TECHNICAL INTERVENTIONS

109

F
ig

. 
6.

12
C

oa
gu

la
tio

n,
 m

ix
in

g,
 a

nd
 fl

oc
cu

la
tio

n 
ta

nk



GUIDELINES FOR DRINKING-WATER QUALITY

110

through the ever-widening tank with steadily decreasing velocity. A “sludge
blanket” forms at a position where the upward force of the flow balances the
downward force exerted on the floc by gravity. Clear water continues upwards, to
be taken off by high-level outlets; the accumulating sludge must be “bled off”
continuously to maintain the sludge blanket.

The physicochemical characteristics of the raw water determine the choice
and quantity of coagulant required. These characteristics may vary with the
season so that periodic adjustment of coagulant dose may be required. The
problem most commonly encountered in coagulant treatment is incorrect choice
of dosing rate. It is therefore essential to carry out regular jar tests to determine
the optimum dose, taking into account fluctuations in turbidity or suspended
solids loadings, and any other relevant factors. Quality-control procedures should
also include the routine monitoring of turbidity and pH. The type and dose of
coagulant can usually be determined only by experimentation in the laboratory.

During sanitary inspection, stocks of chemicals should be checked to ensure
that they are safely and correctly stored, properly dispensed, used in rotation, and
recorded in an inventory.

Coagulation and flocculation require relatively large financial outlay on
plant, tanks, chemical dosing, and maintenance. Inevitably, therefore, the cost of
any water treated in this way is high. The technique may be of some value to
certain small communities, such as periurban fringe settlements, which can be
easily reached by maintenance personnel from the water supplier. Coagulation
may also be useful in helping to remove some chemical contaminants such as
fluoride. Generally, however, the technique is too difficult to apply and control
satisfactorily in most isolated rural communities.

A sanitary inspection check list is included in Annex 2.

6.6.7 Rapid sand filtration

In large treatment works, rapid sand filtration is frequently used after coagula-
tion–flocculation–sedimentation and before disinfection. It may also be used as a
prefiltration step before large-scale slow sand filtration. Rapid filtration can be
carried out in open tanks (rapid gravity sand filters) or closed metal tanks through
which the water passes under pressure (pressure filters). Rapid gravity filters
usually operate at filtration rates considerably higher than those typical of slow
sand filtration (about 4.0–5.0m3/m2 filter area per hour). As a consequence, the
filters are considerably smaller in area for a similar throughput capacity. Coarse
sand is generally used in rapid gravity filters; multimedia filters (containing e.g.
very coarse anthracite particles above coarse sand) have been employed where it
has been necessary to protect against blocking of the surface of the filter by
straining. Rapid gravity filter beds are generally 0.6–1.0m in depth with typical
particle diameters in the range 0.4–1.0mm.

Microbial removal rates in rapid gravity filters are low, but suspended solids
are removed quite efficiently. Filters are quickly blocked by surface straining or



6. TECHNICAL INTERVENTIONS

111

excessive sedimentation in their upper layers. Cleaning must therefore be carried
out regularly (typically daily), and involves vigorous backwashing with water,
sometimes in combination with compressed air scour. When rapid gravity filters
are overloaded, breakthrough can occur within a very short time because of the
coarse nature of the media employed. If overloading is a problem, an increase
in backwashing frequency or plant capacity will be required. Mudballing and
cracking can occur in the filter bed if routine cleaning is not carried out in a
proper and effective manner.

6.6.8 Aeration

Aeration can be used in water treatment to reduce tastes and odours (e.g. by
oxidation of hydrogen sulfide), lower the levels of volatile organics, and alter the
concentrations of dissolved gases, although it has little appreciable effect on those
associated with algal growth. The aerators best suited for use in community
supplies are the cascade, multiple-tray, and packed-bed types, in which a thin film
of water flows over surfaces to maximize oxygen transfer into the water from the
surrounding air.

Cascade aerator

A cascade aerator consists of a stairway over which water flows in a very thin film.
Typically, the width and depth of each step is 10–15cm and the height 1–4m;
the head requirement for larger cascades can be a major design problem if
pumping is to be avoided.

Multiple-tray aerator

A multiple-tray aerator (see Fig. 6.13) comprises a series of trays formed by
perforated metal plates, metal screens, or wooden slats, arranged vertically above
one another in the form of a small tower. The individual trays contain a layer 15–
30 cm deep of stone, coke, or fired-clay material 5–15cm in size. Water is
delivered to the top of the multiple-tray assembly where it is either sprayed or
sprinkled from a perforated tank onto the top tray. Appropriate loading rates
should be determined by pilot plant trials, as the characteristics of water can vary
from one site to another and may also be subject to seasonal changes. Typical
loading rates are in the range 0.25–10m3/m2 of total effective tray area per hour.

Air passes through the media, and open louvres are often inserted between
the trays to maximize the flow. In some extreme circumstances, mechanical
forced-draught ventilation may be employed to maintain the highest possible rate
of aeration in a particular installation. Performance can be badly affected by ice
formation during periods of freezing weather.

Apart from aeration, multiple-tray aerators can also be used to remove the
iron present in some waters.



GUIDELINES FOR DRINKING-WATER QUALITY

112

Fig. 6.13 Multiple-tray aerator

Packed-bed aerators

A packed-bed aerator consists of a tower containing fired-clay, ceramic, plastic,
stone, or coke media of particle size 5–15cm and is generally used to strip volatile
organics from the water stream. Specialized media are available, including ce-
ramic cylinders or plastic in various shapes. Forced ventilation is required, and the